



# Test Report

No.: SZTYR090209878/LP

Date: MAR 05, 2009

Page 1 of 2

John N Hansen Co Inc

The following samples were submitted and identified by/on behalf of the client as: WOOD LABYRINTH (LABYRINTHE BOIS)

Style / Item No. : 3814 3814Y 3814YJ FD3814 3812 FD100105 TR1001 FD101199  
 FD101019 FD100092

Country of Origin : CHINA

Country of Destination : EUROPE

Sample Receiving Date : FEB 27, 2009

Testing Period : FEB 27, 2009 TO MAR 04, 2009

Test Requested	Result
Determination of the Cadmium Content in the specified materials of the submitted samples in accordance with the EEC Directive 91/338/EEC.	PASS

\*\*\*\*\* For Further Details, Please Refer to the Following Page(s) \*\*\*\*\*

Signed for and on behalf of  
SGS-CSTC Ltd.

Ouyang Qin, Cansy  
Supervisor

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 1689732

## Test Report

No.: SZTYR090209878/LP

Date: MAR 05, 2009

Page 2 of 2

### Results:

With reference to EN1122: 2001 method B / Other acid digestion.  
Analysis was performed by Atomic Absorption Spectrometer.

Specimen Description	Cd Result (ppm)	Limit (ppm)
1. Transparent lacquer coating	N.D.	100
2. Black coating (Pattern)	N.D.	100
3. Beige wood	N.D.	100
4. Beige plywood	N.D.	100
5. Transparent hot-melt glue	N.D.	100

- Note :
- ppm = mg/kg
  - N.D. = Not Detected (< 5 ppm)
  - Results shown are of the total weight of dry samples.

### Sample Photo:



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.